CAUTION: Rread and follow

all Safety Rules and Operating
Instructions before First Use
of this Product.



Read Instry
1. Wear eye protection.

N 3 ol

+

B

i 3
L PRy b hel
Manua

2. Support workpiece with backstop or worktable
3. Maintain 1/16 inch maximum clearance between table and sanding

belt or disc.

S

Satety Rules

1. REEP GUARDS IN PLACE and in working osder.
7 OREMOVE ADJUSTING KE ND WREN K,Hii.fﬁ% From tool
before furning 8 on
CKEEP WORK AREA CLES
invite accidents,
4. Keap work area well fighted
5OKEEP CHILDREN AWAY From all power tools.
& MAKE WORESHOP KID PROOE with pad
switches. or by rernoving starier ket
CDONT FORCE TOOL 1t will 1o do the ol better and safer
at the rate for which it was designed.
8OWEAR PROPER APPAREL. Wear no loose dothing, gloves,

braceles, or ather E&”xl‘@i"‘-‘ which Y 56%

1wl henches

o

Huttored areas

L

PRy

GRS,

o

neckbies, rings

caught in moving parts. Nonsiip foof-w
Weanr protective }aaa um,me; i mn% ain 7 hinir,
9. ALWAYS USE SATETY GLA

dusiy

Face or f?li.‘s? mragk i

gw\w Y "%“ﬁ\‘@*‘q{’w }? o ‘sv"’}"“i
LaPQunGing (nedin

CURE WOREK {ke clamps or vise fo he
possible.
SN CTOOLS WITH CARE. Ko

vest and safest performance. Follow instructions for

work when

y toods sharp and clean
for

lubricating and changing accessories.
12 DISCONMNECT TOOLS before servicing: when changing
actessories, such as blades, bits, cutlers,
13 REDUCE THE RIBE OF UNINTENTIONAL
¢ sure swileh i in OFF nosition be
OMMENDED ACCESSO
owners manual for weommended aee
of irmproper accessories may cause risk of Injury
InMNEVER LEAVE TOOL RUNNING UNATTENDED. TURN
POWER OFF. Don't feave tool untl it come
siop. Then unplug the ool from the powes

S TARTING.
e plugaing it in
Consult the
The use

BSOTRIS,

o a complaie

EOUTCE.

Orounding provides o path of least resistance for elecric current
1o reduce the visk of sleciric shock. This ool & enuipped with
an electric cord having an eguipmenigrounding conductor and
a grounding plug. The plug must be plugged into a matching outlet
that s properly instailed and grounded i accovdence with alt local
&"m‘ie“ and ordinancas.

Check with a qualified elecuician  the grounding instructions are
not completely understood, or #f in doubt as 1o whether the wal
s properly grounded.

Use only Sowire extension cords that have J-prong grounding
rlugs and 3-pole recepincles that scrept the tools plug.

i3
&
®.
g i METAL SURFW
2
— COVER OF GROUS
CaROUINDING PN OUTLET BOX

i “‘-!e one iﬁiﬁ%i%’a%@‘i inn Sheich r’}‘ ]iw 1ol
a grounding plug that looks ke the plug fastrated in Skeich
M A ternporary adapter, which looks ke the adapter
dlustrated in Sketches B and € may be used o connect this plug
1o a Z-pole receptacte as shown in Sketch Bif a proparly grounded
cutlar is not avatlable, The temporary adapter should be used only
until a property grounded outlet can be instalied by & qualified
glectician. The green-colored vigid ear, lug, and the lke,
extending from the adanter must be connectad 1o a permanent
ground such as a properly grounded outlet box.

SROUNDING
W MEANS

NOEDy -

ADAPTER




H

i

Belt Operates At Any Angle

Yo can operate the belt vertically, horlzontal
i between. Node that work tabl

providing excellent work suppart

Two Adjustable Tables

With this Coambination Finishing Machine, you get two 4
ribbed tables. Two widely sp

e trunmions Brmby suppont t

Dise Sander table while a single massive trunnion provic
ample ngidity for the Beh Sander table.

Belt Tracking

Adjust nut has fine adiustm belt. Tracking

adjustment locks frmly in place.

Belt Sander Table Trunnion

Supports table for accurate work., Step Link and adpstable
screws provide positive settings at 90° gnd 45° Table may be
slted 209 in. Easy-to-read scale and adjustable pointer.




Back Stop

ent for sanding fat stork, be

s o
being carried alomg with the belt,

Baftety On Off Switch

idental starts when ma

" Table

Ample work support for sanding large items.

Handy Tili Scale with Positive
Table Locks

Converiently located 1l scale shows exact degree of il desired
from 457 out 20° in. Positive grip hand wheels on either side
of the table focks # securely in position,




Miter Gage

For straight and angle sanding Has 3/8 % 3}“’4};&8. gmdé 5_6:521:‘&&5’ .
piveting work support body with pointer and calibrations reading
through 1207 Adjustable. positive stops at 90° and 45°




“KEY - KEY
| NO, PART NO. DESCRIPTION Qry. NO. PART NG DESCRIPTION QTy.
i1 Aluminum Disc 1 48 Belt Cover T
L2 $u-18 % %" Set Scraw” 1 150 Cam 2
3 Disc Cover Plate 1 51 Knob 4
L4 ‘#10-24 x %" Socket Head Bolt | & | 52 Belt Tension Handle 1
L5 12" Abrasive Disc 1 53 Kneb )
| B 1 A32 V-Belt” 1 54 Pointer 1
L7 Pulley - 1 55 | Adjusting Nut 2
P8 %20 x %" Set Screw* 2 58 ' Spring 5
g Miter Gauge Assembly {86-79) | 1 57 X 20 % 17 Set Screw 12
H] 8 x 30 x 3mm Flat washer 7 58 %20 Hex Nut 5
11 Disc Guard 1 158 - %" Lock Washer” 3
12 4 x 18mm Spring Pin 6 80 | 5.0.8 x Bmm Set Screw 1
13 5" Flat Washer” g | &1 Right Adjusting Bar 1
14 s Lock Washer” 2 52 Left Adiusting Bar 1
15 %18 % 17 Socket Head Bolt 9 53 Balt Table 1
18 Handie Assembly 3 84 Drum Cap 2
17 %" Flat Washer 2 85 idier Drum 1
i8 Trénnion 3 66 Knob 1
18 Rivet 3 87 % Flat Washot” 1
20 1 Slide 3 a8 #10 Fiber Washer 1
21 Pointer i 585 Threaded Pin I
22 #10 Lock Washer” 2 70 #10-24 X %" Pan Head Screw™ | 1
23 Angle Label 2 71 #10 Flat Washer” 1
24 Disc Table 1 72 Scale 1
25 Abrasive Belf t 73 indicator 4
26 =18 x 132" Carriage Bolt 2 74 £10-24 % %" Flat Head Screw 2
27 Boit Liner 1 75 indexing Pin I
28 tdler Drurn Shaft i 76 Miter Gauge Bar 1
29 Pivot Bracket % 77 #10-24 % 3" Pan Head Scraw” 3
30 $he18 ¥ 17 Socket Head Bolt 4 78 £10-24 Hex Nut” ¢
31 Work Stop 1 79 Miter Gauge 1
32 3AMI-17 Retaining Ring” 1 80 11.0 x 2.4mm O-RHing 1
33 Snap Ring 1 81 Gear Shaft 4
34 Ball Bearing 1 8z Gearbox Assembly i
{35 Ball Bearing 6003227 1 83 5-0.8 x 12mm Washer Head Screw | 3
36 Drive Drem 1 g4 Grease Nipple 1
137 %he-18 x 3™ Set Screw 2 85 Crank 1
38 #ie-18" Hex Nut® 2 86 4-18 x 12mm Threadforming Screw! 1
38 5 x 5 x 65mm Kay 1 87 Guids Block 1
40 Drive Shaft H 88 5-0.8 x 20mm Socket Head Bolt | 3
41 Guard 1 89 Bracket 2
42 #10-24 x 2'%" Pan Head Screw i 218 6-1.0 x 8mm Hex Head Bolt 2
43 Y20 x 27 Set Screw 1 91 #10-24 x %" Socket Head Bolt 1
44 3AMI-12 Retaining Ring” g 92 #10-24 Fibre Hex Nut 1
145 Knob 2 93 Rod End . '
;46 | 6mm Flat Washer” 2 94 Connecting Rod 1
.47 Balt Bearing 620122° 3 A Operator's Manuai 1
148 Belt Housing 1

-

A Not shown

Standard hardware item available locally




Figure 11 - Replacement Parts llustration for Sander




igure 12 - Replacement Parts lllustration for Cabinet




* Standard hardware item available locally

NO. PART NQ. DESCRIPTION Qry.
1 Cabinet i
2 e 1§ Hax Nut a
3 he” Flat Washer’ 20
4 Foot Rest 4
3 he-18 % 17 Hex Head Bolt” ; 8
5] B irain Relisf 3
7 Knob
8 - Cabinet Door Assembly 1
2 %he"-18 Locking Nut” 4

10 #10-24 Hex Nut i

11 #10 Serrated Washer™ 1

12 Motor Plate 1

13 Motor with Cord 1

14 Motor Pulley 1

15 ¥%-20 4" Set Screw’ 1

18 5 x5 x 25mm Key 1

17 Hang Up Brackst 1

18 34" Flat Washer 7

1G9 Shs-18 3" Hex Head Bolt” 3

20 Bisc Cover Bracket 1

21 Bust Collection Port 1

22 #10-24 x *A&" Socket Head Bolt : g

23 18 x ¥2* Socket Head Boit 4

24 Switch Box 1

255 Switch 1

27 Knob 1

28 Bust Hood 1

30 .12 x 5¥" Shoulder Boit 1

31 ¥2"-12 Hex Nut 1

325 Base 1

33 *he-18 x 3" Socket Head Bolt 4

34 Dust Hood Base 1

35 Line Cord [ 1

36 Switch Cord Pt

Kneb e






